

National Essential Medicine List, DPRK (Updated in January 2012)

Drug	Route of administrations, dosage forms and strength	Level of Distribution*
1. ANAESTHETICS		
1.1. General anaesthetics		
Ether	100ml, 150ml, in bottle	PC
Ketamine hydrochloride	Injection, 50mg/10ml	PC
Thiopental sodium	Powder for injection 0.5g, 1.0g, in amp.	PC
Diprován	200mg, 20ml, amp.	PC
Halothane	Inhalation, 50ml, 250ml, bottle	PC
Oxygen	Inhalation	PC
Nitrous oxide	Inhalation	PC
1.2. Local anaesthetics		
Lidocaine hydrochloride	Injection, 1%, 2% spinal injection: 5% 2mg/ml	PCR
Procaine hydrochloride	Injection, 0.25% 5ml, 0.5% 5ml, 1% 1ml, 2% 2ml	PC
bupivacain hydrochloride	0.25%, 0.5% (spinal injection)	PC
1.3. Preoperative medicines and sedation for short-term procedures		
Atropine sulphate	Injection, 1mg	PC
Diazepam	Injection, 5mg/ml, tablet, 4mg	PCR
Morphine hydrochloride	Injection, 10mg/ml	PC
Promethazine hydrochloride	Injection, 2.5% ml, 4mg/ml	PC
Phenobarbital	Tablet, 15~100mg	PC
2. ANALGESICS, ANTIPIRETTICS, NON-STEROIDAL ANTI-INFLAMMATORY MEDICINES(NSAIDs), MEDICINES USED TO TREAT GOUT AND DISEASE MODIFYING AGENTS IN RHEUMATOID DISORDERS(DMARDs)		
2.1. Non-steroidal Anti-inflammatory medicines		

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Aspirin	Tablet, 250mg, Suppository, 50-150mg	PCR
Paracetamol	Tablet, 250mg, 500mg, Suppository, 100mg	PCR
Analgin	Tablet, 250mg	PCR
Ibuprofen	Tablet, 200mg, 400mg	PCR
Sodium diclofenac	Tablet, 250mg	PCR
2.2. Opioid analgesics		
Morphine hydrochloride	Injection, 10mg-in 1ml ampoule, oral solution 10mg/5ml	PCR
Pethidine hydrochloride	Injection, 50mg/ml	PC
Omnopon	Injection, 10mg 1ml	
Pulvis opii dilutus	Powder, 100g	K PCR
Tinctura opii simplex	Powder 100g + 50% alcohol 470mg	K PCR
2.3. Medicines used to treat gout		
Allopurinol	Tablet, 100mg	PCR
probenecid	Tablet, 250mg	PCR
2.4. Disease modifying agents used in rheumatoid disorders		
Chloroquine phosphate	Tablet, 100mg, 150mg	PCR
Spiritus medicatus ossis tigris	Medical wine, 200ml	K PCR
Spiritus medicatus scolopendrae	Medical wine, 200ml	K PCR
Granulatum araliae et clematidis	Granule, 50ml, 100ml, 500	K PCR
2.5. Koryo analgesics and antipyretics		
Spiritus medicatus araliae	Medical wine, 250ml, 500ml	K PCR
Granulatum seungma kalkeun	Granule, 20,50,500g	K PCR
Pulvis paedok	Powder, 50,100g	K PCR
Tablet aconiti	Tablet, 1.0g	K PCR
Tetradocain	Injection, 25MU/ml, 120MU/ml	K PCR

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Water used in pain of tooth		K	PCR
3. ANTIALLERGICS AND MEDICINES USED IN ANAPHYLAXIS			
Chlorphenamine	Tablet, 4mg, injection, 10mg 1ml		PCR
Dexamethasone(disodium salt)	Injection, 1mg 1ml		PCR
Adrenalin	Powder for injection, 100mg		PCR
Hydrocortison hemisuccinas	Powder for injection, 100mg		PC
Prednisolone	Tablet, 5mg, 25mg		PCR
Dimedrole	Tablet, 2mg		PCR
4. ANTIDOTES AND OTHER SUBSTANCES USED IN POISONING			
4.1 Non-specific			
Charcoal, activated	Powder		PC
4.2 Specific			
Calcium gluconate	Injection, 100mg/ml in 10ml ampoule		PC
Dimercaprol	Injection, 100mg/ml in 10ml ampoule		PC
Deferoxamine	Powder for injection, 500mg in vial		PC
Naloxone	Injection, 400mg/ml		PC
Methylene blue	Injection, 10mg/ml in 10-ml ampoule		PC
Sodium thiosulfate	Injection, 250mg/ml in 50-ml ampoule		PC
Prussian blue	Powder		PC
Sodium nitrite	Injection, 30mg/ml in 50-ml ampoule		PC
Acetylcysteine	Injection, 200mg/ml in 10-ml ampoule		PC
Atropine sulfate	Injection, 1mg/ml		PC
DL-methionine	Tablet, 250mg		PC
Sodium calcium EDTA	Injection, 200mg/ml in 5-ml ampoule		PC
5. ANTICONVULSANTS/ ANTI EPILEPTICS			

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

5.1 Anticonvulsants/ antiepileptics		
Diazepam	Injection, 5mg/ml in 2ml ampoule	PCR
Magnesium sulfate	Injection, 500mg/ml in 2-ml, 10ml ampoule	PCR
Carbamazepine	Tablet, 100mg, 200mg	PC
Phenobarbital	Tablet, 50mg	PC
Phenytoin	Tablet, 100mg	PC
Valproic acid	Enteric coated tablet, 200mg, 500mg	PC
5.2 Koryo Anticonvulsants/ antiepileptics		
Tincture Valeriane	Medicine wine, 100, 250, 500ml	K PCR
Pulvis Vermilioni	Powder, 20g	K PCR
Granulatum Seminis zizyphi	granule, 50, 100, 500g	K PCR
Pilulae Cheongsim	pilule, 0.3g, 6tab/package	K PCR
Pilulae Uhwang	pilule, 1.7g	K PCR
6. ANTI-INFECTIVE MEDICINES		
6.1 Anthelmintics		
Albendazole	Chewable tablet, 400mg	PCR
Mebendazole	Chewable tablet, 400mg	PCR
Praziquantel	Tablet, 150mg, 600mg	PC
Niclosamide	Chewable tablet, 500mg	PCR
Granulatum maritimae	granule, 5, 40, 50, 100g	K PCR
6.2 Antibacterials		
6.2.1 Antibacterials and antibiotics		
Gentamicin	Injection, 40mg/ml, 80mg/2ml	PC
Nalidixic acid	Tablet, 250mg	PC
Norfloxacin(NFLX)	Eye drops 15mg in 5ml vial	PCR

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Metronidazole	Injection, 0.5%, 10, 20, 100ml, tablet, 200mg~500mg	PCR
Benzylopicillin sodium	Powder for injection, 1,000,000U in vial	PC
Cotrimoxazole	Tablet, 100mg+20mg, 400mg+80mg	PCR
	Injection, 80mg+16mg/ml in 5ml ampoule	
Chloramphenicol	Capsule, 250mg, oral suspension, 500mg, injection, 1g in vial	PCR
Tetracycline hydrochloride	Capsule, 250mg, tablet, 250mg	PCR
Ampicillin	Powder for injection, 500mg, 1g in vial, capsule, 250, 500mg	PC
Amoxicillin	Capsule, 250mg, tablet, 250mg, suspension, 125mg	PCR
Nitrofrantoin	Tablet, 100mg	PC
Cefazoline sodium	Powder for injection, 500mg, 1g in vial	PC
Ciprofloxacin	Tablet, 250mg	PC
Erythromycin	Tablet, 100mg, 250mg	PCR
Phenoxymethylpenicillin	Tablet, 250mg, powder for suspension, 250mg/5ml	PC
Procaine benzylpenicillin	Injection, 1g, 3g	PC
Doxycycline	Tablet, 100mg	PCR
6.2.2 Koryo antibacterial medicines		
Injection Reynouriae	Injection, 0.0015% 2ml	K PCR
Injection Rhei	Injection, 2ml in 1ml ampoule	K PCR
Berberin injection	Injection, 0.5% 2ml,	K PCR
6.2.3 Antileprosy medicines		
Clofazimine	Capsule, 50mg, 100mg	PC
Dapsone	Tablet, 50mg	PC
Rifampicin	Capsule or tablet, 150mg, 300mg	PC
6.2.4 Antituberculosis medicines		
Rifampicin	Capsule or tablet, 150mg, 300mg	PC

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Streptomycin	Powder for injection, 1,000,000U	PC
Pyrazinamide	Tablet, 250mg	PC
Propioamide	Tablet, 120mg, tablet for intestinal 120mg	PC
Isoniazide	Tablet, 100 ~300mg	PC
Ethambutol	Tablet, 100~400mg	PC
Amikacin(Am)	Tablet,	PC
Ofloxacin(Ofx)	Tablet,	PC
Cycloserine(Cs)	Capsule or tablet, 250mg	PC
Para-aminosalicylic(PAS)	Powder	PC
6.3 Antifungal medicines		
Nystatin	Tablet, 250mg, 500mg, suppository 100mg	PCR
Clotrimazole	Vaginal tablet, 100mg, vaginal cream 1%, 10%	PC
Fluconazole	Capsule, 50mg, injection, 2mg/ml	PC
6.4 Antiviral medicine		
Acyclovir	Tablet, 200mg, powder for injection 250mg in vial	PC
6.5 Antiprotozoal medicine		
6.5.1 Antiamoebic medicines		
Diloxanide furoate	Tablet, 500mg	PC
Metronidazole	Tablet, 250mg, suppository 250mg, injection 500mg/100ml	PCR
Emetin hydrochloride	Injection, 4% 1ml	PC
6.5.2 Antimalarial medicines		
Chloroquine phosphate	Tablet, 100mg, 150mg	PC
Premaguine phosphate	Tablet, 7.5mg, 15mg	PC
Guanine sulfate	Tablet, 300mg, injection 300mg	PC
Neoplasomine	Tablet, 100mg	

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

7.ANTIMIGRAINE MEDICINES		
7.1 For treatment of acute attacke		
Aspirine	tablet, 300-500mg	PCR
Paracetamol	tablet, 300-500mg	PCR
7.2 For prophylaxis		
Propranolol hydrochloride	Tablet, 20mg, 40mg	PC
8. ANTINEOPLASTIC MEDICINES		
8.1 Antineoplastic medicines		
5- fluorouracil	Injection, 50mg/ml in 5ml ampoule	PCR
Cisplatin	Powder for injection, 10mg	PCR
Cyclophosphamide	Tablet, 25mg, powder for injection 500mg in vial	PCR
Tamoxifen	Tablet, 10mg, 20mg	PCR
Methotrexate sodium	Tablet, 2.5g.powder for injection50mg in vial	PCR
8.2 Koryo Antineoplastic medicines		
Tablet Koryoinsamdang	Tablet, 0.3g, 12, 100tab. In package	K PCR
Injection Taksol	Injection, 2mg in ampoule 10, 50, 100A	K PCR
Injection Kumdang-5	Injection, 10mg/ml	K PCR
Injection Inonotusi	Injection, 5ml, 10, 50A	K PCR
Tablet Zhangmyong	Tablet, 0.4g, 30, 70, 100, 200, 1000tab.in package	K PCR
9. ANTIPARKINSONISM MEDICINES		
Biperiden hydrochloride	Tablet, 2mg, injection, 5mg/ml	PC
Levodopa – carbidopa	Tablet, 100mg+10mg, 250mg+25mg	PC
10. MEDICINES AFFECTING THE BLOOD		
10.1 Antianaemia medicines		
Ferrous salt	Tablet, 60mg iron: oral solution 25mg iron/ml	PCR

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Folic acid	Tablet, 1mg, 5mg	PCR
Ferrous salt+folic acid	Tablet, 60mg iron+400 µg folic acid	PCR
10.2 Medicines affecting coagulation		
Adona	Injection, 10mg/2ml	PCR
Vitamine K ₃	Injection, 0.2% 1ml, 0.4% 2ml	PCR
Granulatum Cepharanopiosis	Granulate, 500, 100, 250, 500mg	K PCR
10.3 Anticoagulation medicines		
Heparin sodium	Injection, 5,000U/ml, 2,500U/ml	PC
Protamine sodium	Injection, 1% 5ml, 10ml	PC
Warfarin sodium	Tablet, 2.5mg	PC
11. BLOOD PRODUCTS AND PLASMA SUBSTITUTES		
11.1 Blood products		
Dry plasma	150g	PC
11.2 Plasma substitutes		
Dextran 70	Injectable solution, 6% 100, 250, 500ml	PC
Hemodes	Injectable solution, 6% 500ml	PC
Plygeline	Injectable solution, 3.5%	PC
12. CARDIOVASCULAR MEDICINES		
12.1 Antianginal medicines		
Glyceryl trinitarte	Tablet(sublingual), 0.5mg	PC
Verapanil hydrochloride	Tablet, 40mg, 80mg	PC
Atenolol	Tablet, 50mg, 100mg	PC
Isosorbide dinitrate	Tablet(sublingual), 5mg	PC
12.2 Antiarrhythmic medicines		
Digoxin	Tablet, 0.25mg	PC

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Epinephrine	Injection, 1mg/ml	PC
Lidocaine	Injection, 20mg/ml	PC
Verapamil hydrochloride	Tablet, 40mg, 80mg	PC
Isolanide	Tablet, 250mg	PC
β-strophanthine	Injection, 250mg	PC
12.3 Antihypertensive medicines		
Nifedipine	Tablet, 10mg	PCR
Propranolol	Tablet, 10mg	PCR
Hydralazine hydrochloride	Tablet, 20mg, 50mg, injection, 20mg	PCR
Hydrochlorothiazide	Tablet, 25mg	PCR
Captopril	Tablet, 12.5mg, 25mg, 50mg	PC
Enalapril	Tablet, 2.5mg	PC
Granulatum folii zizyphi	Tincture, 65~70%alcohol 250mg, 500mg	K PCR
Tabulettae manbyongcho	Tablet, 0.15g 100, 200, 500, 1,000tablets	K PCR
12.4 Medicines used in heart failure		
12.4.1 Medicines used in heart failure		
Digoxin	Tablet, 125 µg, 250 µg, injection, 250 µg/ml	PC
Furosemide	Tablet, 40mg, injection, 10mg /2ml	PC
Hydrochlorothiazide	Tablet, 25mg	PCR
Enalapril	Tablet, 2.5mg	PC
Dopamine	Injection 40mg in 5ml-vial	PC
Coffein natrubenzoas(CNB)	Injection, 10% 1ml, 20% 2ml	PC
12.4.2 Koryo medicine used in heart failure		
Pilulae kusim	Pill, 0.025g	K PCR
Pilulae uhwangcheongsim	Pill, 3.75g	K PCR

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Piluale ankunghwang	Pill, 2.0g	K	PCR
Pilulae cheongsim	Pill, 0.3g	K	PCR
Injection crataegi	Injection, 3% 2ml	K	PCR
Tablettaa crataegi	Tablet, total plavonoide 95mg	K	PCR
12.5 Antithrombotic medicines			
Acelytsalicylic acid	Tablet, 100mg		
12.6 Lipid-louivering agents			
Capsulae oenotherae semeni	γ -linoleic acid 7%	K	PCR
Injection cynanchi wilfordii	Injection, 2mg/A	K	PCR
Tablettaa folii ginkgo	Tablet, 0.25g	K	PCR
Tincture folii ginkgo	Tincture, 0.4% 100ml, 250ml, 4% 100, 250ml	K	PCR
Injection folii ginkgo	Injection, folii extract 0.0175g+sorbitol 0.2g/5ml	K	PCR
Tablettaa CD allii	Tablet, 0.3g	K	PCR
13. DERMATOLOGICAL MEDICINES			
13.1 Antifungal drugs			
Benzoic acid + Salicylic acid	Ointment or cream, 6%+3%	PC	
Miconazole	Ointment or cream, 2%(nitrate)	PC	
Sodium thiosulfate	Solution, 15%	PC	
13.2 Anti-infective drugs			
Gentiana violet	Aqueous solution, 0.5%: tincture, 0.5%	PCR	
Potassium permanganate	Aqueous solution 1:10 000	PCR	
Silver sulfadiazine	Cream, 1%, in 500-g container	PCR	
Rivanol	Aqueous solution, 0.2% 100ml	PCR	
Neomycin	Ointment, 5mg+500IU	PC	
Argentums nitricum	1% solution	PC	

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

13.3 Anti-inflammatory and antipruritic drugs		
Hydrocortisone acetate	Ointment or cream 1%	PCR
Diphenhydramine hydrochloride	Tablet, 20mg	PC
KCL	Injection, 10%, 10ml	
13.4 Other Dermatological medicines		
Salicylic acid	Solution, 5%	PCR
Zinc oxide	500g	PCR
Resorcin	Raw materials	PCR
Zoseonkoyak	Ointment, 5g	K PCR
Zinc oxide	Cream	PCR
Water-eczema solution	Aqueous solution, 50ml	PCR
Chilblains ointment	Ointment, 400g, 500g	PC
Nongpigo (for skin's inflammation)	Ointment, 5, 10, 20, 60, 200, 500g	K PCR
Ichthyol ointment	Ointment, 15% 10, 20, 30, 50g	PC
Benzle benzoate	25%	PC
Powder for skin's inflammation	Powder, 5g, 10g	K PCR
Cheng saeng ko	Ointment, 50, 250, 500g	K PCR
Hwanhdango	Ointment, 25%, 10, 20, 400, 500g	K PCR
Urea	Ointment, cream, 10%	
13.5 scabicides and pediculicides		
Benzyl benzoate	Lotion or cream 5%	PC
Sulfur oil	Ointment, 30%	PCR
14. DIAGNOSTIC AGENTS		
14.1 Ophthalmic drugs		

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Fluorescein sodium	Eye drops, 1%		PCR
Tropicamide	Eye drops, 0.5%		PCR
14.2 Radiocontrast medicines			
Barium sulfote	Aqueous suspension,		PC
Lipidol	Oil solution, 35-39%		PC
Iopanoic acid	Tablet, 0.5g		PC
Amidotrizoate	Injection, 140-420mg/ml 20ml		PC
15. DISINFECTANTS AND ANTISEPTICS			
15.1 Antiseptics medicines			
Chlorine leaching compounds	Powder		PC
Calcurea chlorate	Powder		PCR
NaOCl	Powder		PCR
15.2 Disinfectants			
Chlorhexidine digluconate	Solution 5%		PCR
Ethanol	70%		PC
Polyvidone iodine	Solution 10%		PCR
Merfamin	Solution, 0.66%		PCR
Tinctura iodi	Tincture, 10%		PCR
16. DIURETICS			
Furosemide	Tablet, 40mg, injection, 10mg/ml in 2ml amp.		PC
Hydrochlorothiazide	Tablet 25mg		PC
Bumetanide	Tablet, 1mg		PC
Mannitol	Injectable solution, 10%, 25%,		PC
Spironolactone	Tablet, 25mg		PCR
17. GASTROINTESTINAL MEDICINES			

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

17.1 Antacide and order antiulcer medicines		
Aluminium hydroxide	Tablet, 500mg, oral suspension, 320mg/5ml	PCR
Magnesium hydroxide	Oral suspension, 550mgMgO/10ml	PCR
Ranitidine hydrochloride	Tablet, 150mg, oral solution, 25mg/ml in 2ml ampoule	PC
Cimetidine	Tablet, 200mg	PC
Mixture rhei etnatrii bicarbonatis	Aqueous solution, 100, 250, 500ml	K PCR
Pulbis stomachici	Powder, 50g	K PCR
Tablet kitosanaluminsanoym	Tablet, 0.38g	K PCR
Tablet maackiae isoplavoni	Tablet, 0.3g, 50, 100, 150	K PCR
17.2 Anti-convulsion medicines		
Atropine sulfate	Injection, 1mg/ml	PCR
Papaverini sulfate	Injection, 2%, 1ml	PCR
17.3 Antiemetic medicines		
Metoclopramide hydrochloride	Tablet, 10mg, injection, 5mg/ml in 2ml amp.	PC
Promethazine hydrochloride	Tablet, 10mg, 25mg, injection, 25mg/ml 2ml	PC
17.4 Laxatives		
Glycerin	Suppository, enema	PC
Tablet deahwang	Tablet, 0.3g	PCR
Bisacodyl	Tablet, 5mg	PCR
17.5 Medicines used in diarrhea		
Oral rehydration	Powder	PCR
Zinc sulfate(For Children)	Oral Solution	PCR
Granulatum opii et geranii	Tablet, 0.36g	PCR
Tabulettae hwangbaek	Tablet, 0.52g	PCR
17.6 digest medicines		

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Diastase	Powder,		
Pancreatin	Powder, pancreatin with sweet 30g		
Polyviase	Powder, 500g		
Kumyongsu(Aqueous solution saving of life)	Aqueous solution, 20ml		K
Mixture rhei et natrii bicarbonatis	Aqueous solution, 100ml,250ml, 500ml		K
Pilulae ryeongsin	Pill, 1.0g		K
Pulbis stomachici	Powder, 50,100,200,500g		K
Yulmunchangchulko	Medicative taffy 250g, 500g		K
Tabulettae scopoliae stomachici	Tablet, 0.5g		K
18. HORMONES OTHER ENDOCRINE MEDICINES AND CONTRACEPTIVES			
18.1 Adrenal hormones and synthetic substances			
Dexamethason	Injection, 4mg/ml		
Prednisolone	Tablet, 5mg, 25mg		
Hydrocortisone	Injection, 25mg/ml in 5ml vial		
Corticotropine	Injection, 100 µg 1ml		
18.2 Androgens			
Methyltestosterone	Tablet, 2.5mg		
18.3 estrogens			
Ethinylestradiol	Tablet, 2.5mg		
Progesterone	Oily solution for injection, 0.5%1ml		
18.4 Oral hormonal contraceptives			
Ethinylestradiol+levonorgestrel	Tablet, 30 µg+150 µg		
18.5 Intrauterine devices			

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Copper-containing device		
18.6 Barrier methods		
Condom		
18.7 Antidiabetic agents		
Glibenclamide	Tablet, 2.5mg, 5mg	
Insulin	Injection, 40IU/ml in 1o-ml vial, 100IU/ml in 10-ml vial	
Metformin	Tablet, 500mg	
Intermediate-acting insulin	Injection, 40IU/ml in 1o-ml vial, 100IU/ml in 10-ml vial	
Tabulettae koryeoinsamtaeksa	Tablet, 0.25g	
Capsulae acori calami	Capsule, 0.5g	
Tabulettae berberini	Tablet, 0.2g	
18.8 Ovulation inducers		
Clomifene citrate	Tablet, 50mg	
18.9 Progesterone		
Norethisteron	Tablet, 5mg	
18.10 Thyroid hormones and antithyroid medicines		
Levothyroxine	Tablet, 50 µg, 100 µg	
Potassium iodide	Tablet, 60mg	
Propylthiouracil	Tablet, 5mg	
Thiamazole	Tablet, 50mg	
19. IMMUNOLOGICALS		
19.1 Diagnostic agents		
Tuberculin	injection	
19.2 Sera and immunoglobulins		
Anti-D immunoglobulin	Injection, 250 µg, in single-dose vial	

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

19.3 Vaccines		
BCG vaccine		
Measles vaccine		
DPT		
Rabies vaccine		
Typhoid vaccine		
Cholera vaccine		
Paratyphoid fever vaccine		
OPV		
Japanese encephalitis- water fever - tetanus complex vaccine		
Japanese encephalitis vaccine		PC
Hepatitis B vaccine		PC
20. MUSCLE RELAXANTS(PERIPHERALLY-ACTING) AND CHOLINESTERASE INHIBITORS		
Neostigmine	Tablet, 15mg, injection, 500 µg/ml	PC
Suxamethonium	Injection, 50mg/ml in 2ml-ampoule	PC
Pancuronium	Injection, 1mg, 2mg/ml, 4mg/2ml	PC
Galanthamine	Injection, 0.1% 1ml, 0.25% 1ml, 0.5% 1ml, 1% 1ml	PC
21. OPHTHALMOLOGICAL PREPARATION		
21.1 Anti-infective agents		
Gentamicin	Solution(eye drops), 0.3%	PC
Tetracycline	Eye ointment, 1%(hydrochloride)	PC
Chloramphenicol	Solution(eye drops), 0.5%	PC
21.2 Anti-inflammatory agents		
Prednisolone	Solution(eye drops), 0.5%	PC

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Hydrocortisone	Suspension(eye drops)	PC
21.3 Local anaesthetics		
Tetracaine	Solution(eye drops), 0.5%	PC
21.4 Miotics and antiglaucoma medicines		
Pilocarpine	Solution(eye drops), 2%, 4%	PC
Timolol	Solution(eye drops), 0.25%	PC
21.5 Mydriatics		
Atropine	Solution(eye drops), 0.1%, 0.5%, 1% 1ml	PC
22. Oxytocics and antioxytocics		
Ergometrine	Injection, 200 µg/ml	PC
Oxytocin	Injection, 10IU/ml	PC
23. PERITONEAL DIALYSIS		
24.PSYCOTHERAPEUTIC MEDICINES		
24.1 Medicines used in psychotic disorders		
Chlorpromazine	Tablet, 25mg, 100mg, injection, 25mg/ml, 25mg/2ml	PC
Haloperidol	Tablet, 2mg, injection, 5mg/ml	PC
24.2 Medicines used in mood disorders		
24.2.1. Medicines used in depressive disorders		
Amitriptyline	Tablet, 10mg, 25mg, 50mg	PC
24.2.2 medicines used in bipolar disorders		
Carbamazepine	Tablet, 100mg, 200mg	PC
Lithium carbonate	Tablet, capsule, 300mg	PC
Valproic acid	Enteric coated tablet, 200mg, 500mg	PC
24.3 Medicines used in generalized anxiety and sleep disorders		
Diazepam	Tablet, 2mg, 10mg	PCR

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

24.4 Medicines used for obsessive compulsive disorders and panic attacks		
Clomipramine	Tablet,	PC
24.5 Medicines used in substance dependence programs methadone		
Methadone hydrochloride	Injection, 5mg/5ml, 10mg/ 5ml	PC
25. MEDICINES ACTING ON THE RESPIRATORY TRACT		
25.1 Medicines stimulating respiratory central nerve		
Lobeline hydrochlorid	Injection, 3mg, 5mg, 10mg, 20mg/ml	PCR
25.2. Antiasthmatic medicines		
Aminophyllin	Injection, 25mg/10ml	PC
Salbutamol	Tablet, 4mg	PCR
25.3 Other medicines acting on the respiratory tract		
Adrenaline hydrochloride	Injection, 1mg/ml	PC
26. CORRECTING WATER, ELECTROLYT AND ACIDE- BASE DISTURBANCES		
26.1 Oral		
ORS(oral rehydration salts)	Powder	PCR
Potassium chloride	Raw material	PCR
26.2 Parenteral		
Glucose	Injection, 5%, 10%, 20%, 40%, 50%	PC
Glucose with sodium chloride	Injection, 25.9(glucose)+4.25g/ml(sodium)	PC
Sodium chloride	Injection, 0.85%	PC
Sodium hydrogen carbonate	Injection, 4%	PC
KCL		PC
27. VITAMINES AND MINERALS		
Vitamin A	Sugar coated tablet, 10 000IU	PCR
Vitamin B1	Tablet, 50mg	PCR

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Vitamin B2	Tablet, 5mg	PCR
Vitamin B6	Tablet, 50mg	PCR
Vitamin B12	Injection, 100 µg/ml 1ml	PCR
Vitamin C	Tablet, 50mg, 100mg	PCR
Vitamin D	Tablet, 50 000IU, oil solution, 10 000IU	PCR
Vitamin E	Tablet, 25mg	PCR
Vitamin pp	Nicotinamid 50mg	PCR
Multivitamins	Tablet	PCR
Iodine	Raw material 500g	PC
Sodium fluoride	Raw material 1 000g	PC
Calcium gluconate	Injection, 100mg/ml in 10ml-ampoule	PCR
28. ANTICOUGH MEDICINES AND EXPECTORANT MEDICINES		
Codeine phosphate	Tablet, 10mg	PCR
Colenbuterol	Tablet, 0.25mg	PCR
Ephedrine hydrochloride	Tablet, 20mg	
Saposolum	Solution, 100, 200, 500ml	K PCR
Syrupus sorbi	Solution, 100, 250, 500ml	K PCR
Syrupus schizandrae	Syrup, 100, 250, 500ml	K PCR
Guttae thymi et ephedrae compositae	Syrup, 100, 250, 500ml	K PCR
29. MEDICINES USED IN HEPATITIS		
L-methionine	Tablet, 0.5g, 1g	
Protoporphine	Tablet, 20mg, capsule, 20mg, injection, 5mg/ml	
Injection treating hepatitis with aminoacid		K PCR

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine

Tabulettae silimalini	Tablet, 0.14g	K	PCR
Granulatum inzinchangchul	Granule, 50, 100, 500g	K	PCR
Pilulae oenanthis	Pill, 0.5g	K	PCR
Inzinko	Medicative taffy, 250, 500g	K	PCR
Tabulettae xanthocerasi	Sugar coated tablet, 50,100,300	K	PCR
Tabulettae allii et bilis	Tablet, 0.15g	K	PCR
Granulatum artemisiae scop ariae	Granule, 100g, 500g	K	PCR
30. MEDICINES REVIVING CEREBRAL CIRCULATION AND CELL-METABOLISM			
Cbinton	Tablet, 5mg		
Cytochrome-c	Injection, 5mg/ml		
Mechlophenoxat hydrochloride	Injection, 250mg/5ml		
Piracetam	Tablet, 0.4g, injection,		
Pentoxiphiline	Tablet, 25mg		

* P- Provincial hospital, C- County hospital, R- Ri hospital and clinic, K-Koryo traditional medicine